Star Trac Support Page 1 of 2

Pro Bike - 6000 Series
6300 & 6400 Crank Assy

Iﬁj Crank Assy, Complete
7 Includes all part #2's

* Part is not yet available

Product ID: 19 « Diagram ID: 81

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=81&Pro... 8/21/2007



Star Trac Support Page 2 of2

Crank Assy

Callout Part Number: Description
1 800-4004 Crank Assy w/Pulley



Star Trac Support Page 1 of 2

Pro Bike - 6000 Series
6300 Display & Handrail Assy

s

J Display Electronic (PCB)
o ™ "'-_.‘“ul ey
[ *E,J j‘j [ 1 ) Display Assy, Complete (10) Air Vent Assy, Complete

"y

|_
-~
ncludes: 2. 3,4.5.8 &7 -~ << (Parts not available separately)
2 L

151 Contact HR
'y

I
e 0™

Ellgnw Pads
(37) Right

Product ID: 19 « Diagram ID: 75

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=75&Pro... 8/21/2007



Star Trac Support
Display & Handrail Assy
6300 Upright
Callout  Part Number: Description
1 800-4011 *Alt* Use Part # 718-1098
2 718-1108 Disp Elec, PB6k
6 050-1876 Keypad Overlay, PB6k
7 020-6413 Disp Housing, Front, PB6k
10 718-1107 Air Vent Louver Assy, w/Screws
15 718-1129 Pcb, Hr Contact, Ub/rb Pro
16 020-6411 Disp Housing, Back, PB6k
17 050-1887 Label, Logo, ST, Pro Bike
18 020-6885 Disp Housing, Bottom, PB6k
20 718-1122 Assy, Fan, PB6k
21 020-6455 Brkt, Fan Support, PB6k
22 020-6415 Funnel, Air Guide
23 718-1126 Harness Assy, Comm, Upper
32 140-3253 Endcap, 1.0x1.0" Tube
36 020-6420-01 Pad, Elbow Support, Lt
37 020-6420-02 Pad, Elbow Support, Rt

Page 2 of 2



Star Trac Support

Page 1 of 2

Pro Bike - 6000 Series
6400 Display & Handrail Assy

Display Electronic (PCB)
(3) (4 (1) Display Assy, Complete

.if.:l .

-

o~

15) Contact HR
—

U v

(10) Air Vent Assy, Complete
Includes: 2, 3,4, 5,6 &7 ;'__.---'---.__"—" {Parts not available separately)

Product ID: 19 « Diagram ID: 74

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=74&Pro...

8/21/2007



Star Trac Support
Display & Handrail Assy
6400 Recumbent
Callout  Part Number: Description
1 800-4011 *Alt* Use Part # 718-1098
2 718-1108 Disp Elec, PB6k
6 050-1876 Keypad Overlay, PB6k
7 020-6413 Disp Housing, Front, PB6k
10 718-1107 Air Vent Louver Assy, w/Screws
15 718-1129 Pcb, Hr Contact, Ub/rb Pro
16 020-6411 Disp Housing, Back, PB6k
17 050-1887 Label, Logo, ST, Pro Bike
18 020-6885 Disp Housing, Bottom, PB6k
20 718-1122 Assy, Fan, PB6k
21 020-6455 Brkt, Fan Support, PB6k
22 020-6415 Funnel, Air Guide
23 718-1126 Harness Assy, Comm, Upper
25 110-3178 Screw, M6x26, Bhc,he,iso7380
26 120-3257 Washer, M6 Teeth
29 140-3149 Tinnerman Clip, #10 nut
32 140-3253 Endcap, 1.0x1.0" Tube

33

720-5051 Hr Bar Pull-Out, 6400

Page 2 of 2



Star Trac Support

Page 1 of 2

GZEEETD) Pro Bike - 6000 Series
6300 & 6400 Electrical Assy

PR
. — 1 | Display
EI:’#:I Idler Assy | SEG enerator/Brake Assy Q \Elactruni-::
Y N

Supply Power from Brake |

'-\._.:: a

o o a

to Eddy Brake o

]

p . o

Ll 0O E

— = g ;

(2ee [em #F e ¥ e £

. (I N E

| ()@ 5

'\. / . | -l .k.u‘/“ E E

| i S

@) T Ol

<L 5

‘Bnttenr Cable . ) Do ©
b o] sieea B B @ :

CSAFE Cable | E

Pt

_—

Ext. Power Cable

QN

Pt
[ea

\:3: Generator/Brake Assy

|CSAFE Conn.

I\1:|/| Ext. Power Conn

Product ID: 19 « Diagram ID: 80

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=80&Pro...

8/21/2007



Star Trac Support

Callout

O©CoOPrWNPER

10

12
14

Part Number:
718-1108
721-1045
800-4037
580-0305
718-1123
718-1125
240-6846
800-4010
718-1127
800-4005

Electrical Assy

Description

Disp Elec, PB6k

LCB & Shield Kit, Pb6k/EL
Brake Assy Kit, PB6k
Battery, 6v, Ee/Nr/PB5k/6k
Harness Assy, Csafe Extn
Harness Assy, Ext Pwr Extn
Conn, 8 Pas, In-line
External Conn Assy, PB6k
Harness Assy, Battery
Idler Adj Assy, RB6k

Page 2 of 2



Star Trac Support

Page 1 of 2

Pro Bike - 6000 Series
6300 Frame & Shroud Assy

—

=8| ST0000000

o C (281

@r7777 @ @9re

Product ID:

19 « Diagram ID: 77

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=77&Pro... 8/21/2007



Star Trac Support
Frame & Shroud Assy
6300 Upright
Callout  Part Number: Description
1 718-5085-KT Pedal Set, W/strap Lt+Rt
3 800-4016 Shroud Kit (Lt-Rt), Ub6k
7 110-3167 Screw, M4x0.7x641, pht,ph,cs,zi
8 140-3250 Brkt, Angle, 4m
9 110-3164 Screw, M4x0.7x101. pht,ph,cs,zi
10 718-1128 Harness Assy, Comm, Lower
1 110-3232 Screw, M4x16, Shc,he,is04762
15 130-1693 Belt, 460J8, Poly V
16 718-5051 Seat Stop Pin Assy, Pb6k
19 718-1093 Frame, Weldment
20 718-5066 Hardware Kit, 6300
31 020-6409 *Alt* Use Part # 718-1091
32 718-1090 Foot Assy, Front

Page 2 of 2



Star Trac Support

Page 1 of 2

Pro Bike - 6000 Series
6400 Frame & Shroud Assy

Pedal Set )
(g wiStraps ot

fL
/! (15)Drive Belt
4

i

Hardware

ol C '@ﬁ
217770 200 @9y

arzor| @ TTTTTTTTTT

Product ID: 19 « Diagram ID: 76

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=76&Pro...

8/21/2007



Star Trac Support
Frame & Shroud Assy
6400 Recumbent
Callout  Part Number: Description
1 718-5085-KT Pedal Set, W/strap Lt+Rt
3 800-4007 Shroud Kit (Frt-Lt-Rt), RB6k
5 800-4008 Shroud Kit (Rear-Lt-Rt), RB6k
? 110-3167 Screw, M4x0.?x641, pht,ph,cs,zi
10 720-5053 Harness Assy, Comm & Pwr
15 130-1699 Belt, 41 0J?
19 720-0068 Frame, 6400
20 720-5056 Hardware Kit, 6400

Page 2 of 2



Star Trac Support

Page 1 of 2

(GZEEED) Pro Bike - 6000 Series
6300 & 6400 Heart Rate

(12 Left Elbow Pad

",

(1) HR Grip Kit

Includes: 2,3, 4,586

A

Ao

P — a e ;,
\5) (13)Right ElbowPag ¥
M3 Screw I
£ |z =4
o | @ T @
HR WIRING: B2 &le
RIGHT = [T T F -
To HE Board RED BLACK C
[ I e
GREEM | | VWHITE g .
LEFT — W Ty
& EL =k
n 8 8w
L o e
=+ 4 E =
& |E | £
[ 1[G —
A
1
1
) -
|_\§) /;
. I
(10) .'
, .
R .-
a

Product ID: 19 « Diagram ID: 82

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=82&Pro...

8/21/2007



Star Trac Support

Callout

PP
SRBoo~oubrwNER

Part Number:
800-3904
020-6555
020-6549
020-6556
800-3904
800-3904
718-1118
720-5055
720-5054
718-1129
020-6420-01
020-6420-02

Heartrate Assy

Description

HR Grip Kit, one side
Plate, Hr, Universal, Top
Plate, Hr, Bottom

Grip, Hr, Universal, Black
HR Grip Kit, one side

HR Grip Kit, one side
Cable Assy, Hr Extn, Ub6k
Cable Assy, Hr Extn, Rb6k
Hr Grip Assy, w/Cable
Pch, Hr Contact, Ub/rb Pro
Pad, Elbow Support, Lt
Pad, Elbow Support, Rt

Page 2 of 2



Star Trac Support Page 1 of 2

GZEECELS) Pro Bike - 6000 Series
Leg Assy's

/a Adjustable Foot

e

& o
‘:ﬁ

(&) waster
’_’_,_;\E Leg, Front

=
(3 )Adj. Foot

Product ID: 19 « Diagram ID: 273

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=273&Pr... 8/21/2007



Star Trac Support

Callout

oA wWNPE

Part Number:
718-1090
020-6410
140-3247
800-4015
110-3173
120-3257
718-1091

Leg Assy's

Description

Foot Assy, Front

Foot, Front, PB6k

Foot, Adj/Level

Wheel Assy, (2sts), PB6k
Screw, M6x16, Bhc, He, 1s07380
Washer, M6 Teeth

Foot Assy, Rear

Page 2 of 2



Star Trac Support Page 1 of 2

(GZEECELS) Pro Bike - 6000 Series
6300 Seat Assy

Product ID: 19 « Diagram ID: 79

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=79&Pro... 8/21/2007



Star Trac Support

Callout

SBo~Nouh~wNR

Part Number:
800-4017
020-6451
020-6440
050-1860
110-3171
120-3257
110-3172
140-3240
718-1100

Seat Assy
6300 Upright

Description

Seat, Ub6k

Sleeve, Seat Post, UB6k

Rack, Seat Post, UB6k

Sticker, Height

Screw, M6x20, shc,he,is04762
Washer, M6 Teeth

Screw, M6x16, fhm,he,isol 0642
Bumper, Rubber, 3/4x7/16x8-32
Seat Post, UB6k

Page 2 of 2



Star Trac Support Page 1 of 2

Pro Bike - 6000 Series
6400 Seat & Track Assy

Product ID: 19 « Diagram ID: 78

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=78&Pro... 8/21/2007



Star Trac Support
Seat & Track Assy
6400 Recumbent
Callout  Part Number: Description
1 800-4014 Arm Rest Set, Rb6k
3 800-4012 Seat, Bottom, Rb6k
4 800-4013 Seat, Backrest, Rb6k
5 110-3233 Screw, M8x30, Shc,he,is04762
6 110-3234 Nut, Acorn, M8
8 110-3235 Screw, M6x45, shc,he,is04762
9 120-3257 Washer, M6 Teeth
10 720-0077 Seat Frame, 6400
11 800-3913 Wheel w/Bearing, Seat Track
12 800-3913 Wheel w/Bearing, Seat Track
13 120-3256 Washer, M10 Lock iso
14 110-3238 Nut, Acorn, M10
15 020-6449 Seat, Pin Leveler, Rec
16 110-3180 Screw, 12mm x35 Shid Lg
17 120-3248 Spacer, 190d x13id x28.448 Lg
18 110-3237 Nut, Lock, M10xp1.5
19 140-3254 Spring, Latch, Rb, Pro Bike
21 020-6430 Seat, Latch Pin, Rec
22 110-3256 Nut, Nylon-insert,m8 X 1.25
25 110-3173 Screw, M6x16, Bhc, He, 1s07380
26 110-3236 Nut, M6xp1.0 Unlock
27 020-6441 Seat Rack, RB6k
28 050-1865 Sticker, Position

020-6456 Seat Track. Machined

Page 2 of 2



	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 1
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 2
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 3
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 4
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 5
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 6
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 7
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 8
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 9
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 10
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 11
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 12
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 13
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 14
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 15
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 16
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 17
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 18
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 19
	UB6300_RB6400 SN_PBxxxxxxxx,PRxxxxxxxx Pro Bike 20

